EA20
Counter Balanced Fork Lift truck

447 B R X
Parts list 4 HF

20250313 V02



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

Lo L R AME ASSOIMD LY 5 i oo e e e e s e e e e ee s e s e e s e e s e e s e e e s e e e e e e s e e e e e s s e s s s e s s s e s e e e e s s s s en e s e 1
1.2 Side Door ASSEMBLY ML TZHAE ...oorioooicerereseesicrre s sssss s 2
Lo 3 Pl ASSOIMD LY R 2 A oo e e e e e e e e e e s e e e e s e e e s e e e s e e e s e e s e e e e e e s e et es e eeeneen 3
1.4 Counterweight ASSEMDLY T EE JEL I oo eeeeese e eseee e e e e s eseseeee e s eseeseee e seeseseeeeseeseeseseeeeeeeseeseseaeesee s eseseeeeseseesesseseseseeesessesessesesee 4
Lo D SEAT ASSOMD LY TR Joh I oo e e e e e e e e e e e e e e e e s e s e e s e e s e s e e e e e e e e e e s s e e e e e e e e e s e e e e e s e e e e s e e e e e e e s e e e e s et es e r e, 5
1.6 Overhead GUATA ASSOmMD LY T T ol oo e e e e e e e e e e e s e s e s s e e e s s e e e s s e s s ees s s s e s s ees e s seeseseseeresene. 6

2. Dynamical System B 1R %

D L 0D AL ING SYSTOM FE BRI oo e e oo e e s e s s 7
2 2 ST SYSTOM ] BRI e e et e e e e e e e e e e s e e s e e e s e s e e e e e e et e e e e e e e e e e e e e et e et e e e e 8
2 3 DT IVE SYSTOM IR R oot e e e e e e et e e e e s e ee e e e e s e e e e e e e e e s e e e e e e e e e e e e e e e e e e e et e s eee e 9
2 A BrAKES SYSTOM Bl BRI oo e e e e e e e e s e s e ee s e e e e e e e e e s s e s e e et s e e e et e s et r e r e n e 10

3.Mast Lifting System B R%

B L MAS T ASSOIMD LY | T o I oo e e e e e e e s e e s s e e s e e e e e e e e e s e e e e et e e e s e s e e r e s e e r e r e 11
3. 2 OULET MAST SYSTOM T T 2 oo e s e e e e e s e e e e e e e e e e e e s e s ee e s e s e e e e e e e e seeseee e 13

B 3 COMBINATION ROLLER 2B B oo e e e e, 14



3.4 MIiddle MAast STSTOM T Tz oot e et e e e e e e e e e e e e s e e e e s s e e e e e s s e s s sees s enee 15

3. D TNNET MAST SYSTOM P T T 2 oo e e e e e e e ee e e e e e e e e e s e s ee e s e s e s e e s e e s s eee e e 16
3. 6 SPTOCKET ASSOIMD LY T 2 A oot s e s e e e e s s e e e s 17
B T RO K ASSOMD LY T o oo e s e 2 e s e e e s s s e ee e s 18
3. 8 Wheel CaTTIer ASSOMD LY A oo e e e s e e e e e s e s e e e e s 19

4. Hydraulic System VB ERS

4.1 HYATAULTC SYSTOM 1 I ZRGE Lot e e e e e e e e e s s e e s e e ee e e e e e s e e s e s eee e e eeeeeee e e e s e s e seeseeeesesees 20
4.2 Hydraulic SYSTEM 2 MIE DL 2eccerrrreoiecosiieeeeseeesesssssssssssssssss s ssssssssssse s sssssssss 1125 22
4.3 Hydraulic SYSTEm 3 MIE DL 3o eceerrreiooossiiieesseessessssssssssssssssssssssssssssssses e sssssss s 1125 23
4.4 HYATAULTIC SYSTEM 4 TIE ZRGE Aottt e e e e e e e e s s e e e e e e e e e e e s e s eee e e eeeeee e e e s s e s s eeseeeeeeeees 24

5.Electric System WS &%t

B L B Ll i e ASSOMD LY H o o B e e et e e e e e e e e e e e e e e e s e eeeeeesee s s es e s s e e s e s e e s e e e e s s s e s e e s e e s e s e s e e s e e e s e e s eenee e 25
5.2 WiTing HarnesS ASSEMD LY R T JEl i e e ee et e e e e e e e e e s e e ees e s e e se e e e e e e e e s s e e s s e s eeeeseeeeeseeseeeeeseseseeseeeeseeees 27

B 3 0D L@ ASSEMD LY H e o e oo e e e s e e e e e e ee s e s s e e s e e e e e e e e e e e e e e e s e e e e e e e e e s e e e e e s s e e e e e e ee s e es e 28



BT IER

A BTN BATE I

20231115 V01 FEE HREA

20250313 V02 LR 1.5 A E &, BEE A 6mn 8 20204000841 JE# # AR B & B B 4 8mm 89 54302000473 JFEH Z 4K ;




1.1 Frame Assembly

IR
ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 54302000201 | Housing BN 1 02. FGJ. 01729
2 30211060031 | Screw M6X16 HZAT M6 X 16 2 03. 02393
3 30211050005 | Screw M5X15 HZAT M5 X 15 6
4 54302000198 | Housing BEERE& 1 02. FGJ. 01726
5 54302000199 | Housing B B AR & 1 02. FGJ. 01727
6 54302000200 | Instrument panel k& 1 02.FGJ. 01728
7 54302000417 | Cover plate = 1
8 54302000202 | Housing BN 1 02. FGJ. 01730
9 20104010294 | Frame 1R 1
9 20104010290 | Frame E1R 1




1.2

Side Door Assembly

(oA NG

2>

4

=

= 3}“.'.“.

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
1 20104010306 | Latch e 1

Elastic cylindrical pin
2 30501050011 3 VE [ 42 5 5X 50 1 03. 03061
5X50

3 50401000066 | Spring S 1 03. 1199
4 30101080005 | Bolt M8X25 B2 A2 M8 X 25 5 03.0773
5 30411080002 | Lock washer 8 HA 8 9 03.0012
6 30401080001 | Washer 8 P8 9 03. 0050
7 20104010296 | Hinged plate B 1
8 54001000005 | Shaft sleeve HRAAE 2 03. 04561
9 20104010295 | Side pull door AL 1
10 54304000002 | Handle HF 1 03. 0208
11 54316000001 | Cushion IR E B 1 02.01. 2315
12 30301080001 | Nut M8 B2 M8 1 03. 0258
13 30351060005 | Spring clip nut M6 % £ iR M6 5 03. 0587
14 54316000029 | Rubber mat e 1 30. 24. 0005
15 20104010305 | Latch bracket HHE 1
16 30101080009 | Bolt M8X30 B2 42 M8 X 30 4 03. 0858
17 30201100026 | Screw M10X45 HZAT M10 X 45 1 03.0169
18 20104010303 | Baffle EEL 1
19 20201001972 | Soldering block JER 1
20 20201000165 | Baffle EEL 1 40. 11. 026
21 54316000003 | Rubber mat e 1 30. 01. 3664
22 30711025002 | Universal ball bearing /5 B4k A 2 03. 90. 063
23 51108000008 | Roller B 8 30. 01. 6610




1.3

Pedal Assembly
AR LA

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
1 54316000051 | Pedal pad AR A 1
2 20204000828 | Pedal B AR 1 30. 24. 0106
3 30211060021 | Screw M6X 16 HZAT M6 X 16 4 03. 0418
4 30101060022 | Bolt M6X 10 B2 M6 X 10 3 03. 0800
5 30401060001 | Washer 6 T4 6 3 03. 00512
6 30251080008 | Screw M8X 15 BZAT M8 X 15 5 03. 01100
7 30401080001 | Washer 8 A8 9 03. 0050
8 20104010310 | Pedal B AR 1
9 20104010309 | Pedal B AR 1
10 30201080003 | Screw M8X 16 BZAT M8 X 16 2 03. 01530
11 30411080002 | Lock washer 8 B8 2 03. 0012
12 20204001207 | Fixed bent plate B 2 B 1 30. 24. 0212
13 50301320004 | Shim ] 4 6 30. 24. 0006
14 50105300011 | Pin shaft i 2 33.034. 0003
15 30101080003 | Bolt M8X20 B2 M8 X 20 2 03. 0357
16 54316000029 | Rubber mat i 2 2 30. 24. 0005
17 54331000018 | Rubber plug BRI E 2 02. 01. 2239




1.4

Counterweight Assembly

i E oK,

eyt

o

s N

hi<

R e

B

ey

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
1 54316000016 | Cushion 7 & 4 1 02.01. 2127
2 20204000662 | Clump weight [ 1 30. 01. 6734
3 30101200001 | Bolt M20X65 B2 M20 X 65 1 03. 0908
4 30301200003 | Nut M20 B2 HE M20 1 03. 0265
5 30101240003 | Bolt M24X70 B2 M24 X 70 2 03. 0803
6 30411240001 Lock washer 24 B 24 2 03. 0020
7 30401240002 | Flat washer 24 KB 24 2 03. 0677




1.5 Seat Assembly
JHEARET S

=
£
i i
5
¥

y -yt
[P ———

7
H
¥’
S —
" e ,",f' g I
S

————
oy

-
=g
‘

s

.
e
" -

i
v

-

o
”

l'"
i

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 54411000001 | Seat JERE 1 30. 25. 0123

2 30101080023 | Bolt M8X40 24 M8 X 40 4 03.0358

3 30401080001 | Washer 8 T8 4 03. 0050

4 30411080002 | Lock washer 8 BHB 6 03.0012

5 30301080001 | Nut M8 B2 M8 10 03. 0258

6 30101060012 | Bolt M6X16 B2 A2 M6 X 16 4 03. 04110

7 30401060001 | Washer 6 P 6 12 03. 00512

8 | 01 | 20204000841 | Seat cover JER ER 1 -20250313 | 30.24.0124
8 | 02 | 54302000473 | Seat cover FER F R 1 20250313~

9 90120000153 | Flat mouth buckle ok £ %l 1 19. 0433

10 30211040013 | Screw M4X10 BZAT M4 X 10 2 03. 0230

11 50407000040 | Gas spring AHE 1 02. QTH. 3638
12 20204001197 | Base J&JE 2 30. 24. 0197
13 50407000039 | Gas spring Stk 1 02. QTH. 3637
14 54303000018 | Bushing HE 2

15 20104010308 | Hinged plate BB 2

16 30101120032 | Bolt M12X45 B2 AL M12X 45 2 03. 0667
17 30411120003 Lock washer 12 A 12 2 03. 0015

18 20204001516 Base plate AR 2

19 30201060021 | Screw M6X20 BZAT M6 X 20 8 03.0149
20 30411060002 | Lock washer 6 B 6 8 03.0011

21 54304000008 | Handle #£F 2 02.01. 3653




1.6 Overhead Guard Assembly

PTG
ITtem Part No. Description Qty Applied Date Remark
Fe KRG 4 #HE & A H &E
1 56009000006 | Fire Extinguisher KK & 1 02.01. 32992
2 30211050003 | Screw M5X12 BZAT M5 X 12 2 03. 02261
3 30411050001 | Lock washer 5 B 5 2 03.00132
4 56009000003 | Bracket b& 4 1 02.01. 32982
5 20104010302 | Overhead guard FIE 1
6 30101120031 | Bolt M12X25 HZ A M12X 25 2 03. 0666
7 30411120003 | Lock washer 12 12 6 03.0015
8 30401120001 | Washer 12 T 12 6 03.00514
9 30351060005 | Spring clip nut M6 B4 K402 M6 6 03. 0587
10 30101120032 | Bolt M12X45 B2 A M12X 45 4 03. 0667
11 54402000002 | Rearview mirror JEE 1 02.01. 9177
12 20204001686 | Bracket b& 4 1
13 30101080004 | Bolt M8X16 B2 A2 M8 X 16 8 30. 35. 0299
14 30411080002 | Lock washer 8 BHB 8 03. 0012
15 30401080001 | Washer 8 P8 8 03. 0050
16 30201060020 | Screw M6X16 BZAT M6 X 16 2 03. 0147
17 54304000007 | Handle MF 1 02. 01. 3006
18 20204001687 | Bracket b& 4 1




2.1

Operating System

BIERS

5-16-17

HIN

1
3 18

@\mwl

S e —

A
i) _':..'.'j
ﬂ N

&

1

()
B
< ;
%

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
1 54301000007 | Lateral handle M F 1/ 1 02.01. 3532
2 54301000006 | Tilt handle A F 1 1 02.01. 3364
3 55504000035 | Lever M B HAF 1
4 55504000034 | Lever A B A 1
5 30511032004 | 3.2X20 FF a4 3.2X20 3 03. 0860
6 54001000005 | Shaft sleeve HRESE 6 03. 04561
7 54301000002 | Lift handle BRI FAH 1 02.01. 3362
8 55504000033 | Lever RIBHP A 1
9 20204001161 | Bracket k&4 1 30. 24. 0133
10 50106120003 | Shaft L 1 30. 24. 0121
11 30511080001 | 8X25 Sl 8 X 25 3 03.0913
12 55511000013 | Connecting rod # AT 3 30.24. 0111
13 30511020001 | 2X16 a4 2X16 3 03. 0333
14 30511045002 | 4.5X20 HHh 4. 5X20 3 03.0317
15 30201080003 | Screw M8X16 BZAT M8 X 16 4 03. 01530
16 30411080002 | Lock washer 8 A8 8 03.0012
17 30401080001 | Washer 8 T8 8 03. 0050
18 20204000128 | Connecting sleeve EHE 3 30.01. 0212
B2 M10X 1. 25X
19 30101100019 | Bolt M10X1.25X25 ”s 4 03. 0847
20 30411100002 | Lock washer 10 #H# 10 4 03.0014
21 30401100002 | Washer 10 FH 10 4 03.00513
22 20204001163 % B IR 1 30. 24. 0135
23 30201080005 | Screw M8X25 HZAT M8 X 25 4 03. 01560
24 40404000021 | Control valve % B 1/ 1 02. DLF. 0329
25 20204001162 | Bracket b&: 1 30. 24. 0134
26 30301100003 | Nut MI10 B2 M0 1 03. 0259




2.2

Steer System

Fem A4

&m

a\2 0-21-22

/18

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 55301000002 Steering wheel 7 1 1
2 55304000001 | Rubber column AR 4 02.01. 9023
3 55304000015 | Sleeve (RS 4 30. 25. 0264
4 55304000016 | Handle L RER 1 30. 25. 0273
5 55304000009 | Bolt R A 1 30. 25. 0106
6 30401080003 | Washer 8 AHE S 1 03. 0005
7 55304000008 | Nut R 1 30. 25. 0105
8 55303000001 | Steering tube Hm R 1 30. 25. 0009
9 55304000011 | Sleeve (RS 2 30. 25. 0108
10 55304000010 | Bolt 43 2 30. 25. 0107
11 55304000013 | Sleeve (RS 1 30. 25. 0167
12 55304000012 | Bolt 243 1 30. 25. 0109
13 55304000005 | Rubber sleeve H% I E 1 30. 25. 0276
14 55304000014 | Connection shaft & 1 30. 25. 0224
15 30101120031 | Bolt M12X25 HZ A M12X 25 2 03. 0666
16 30411120003 Lock washer 12 w12 2 03. 0015
17 40432000001 | Steering gear B 1 30. 25. 0011
18 40201160001 | Straight joint HEL 2 02.01. 2355
19 20204001685 | Fixed plate B & AR 2
20 30101160015 | Bolt M16X45 B2 M16X45 4 03. 0671
21 30411160002 | Lock washer 16 #H 16 4 03.0017
22 30401160002 | Washer 16 FH 16 4 03. 0047
23 51301000004 Steering axle # [ A 1 30. 25. 0243
24 51201000002 | Tire it 2 02. 01. 9020




2.3

Drive System

Wz ARG

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 # HE & il B #A &E
1 70401000017 | Motor EIN 1 02. DJ. 00836
2 51211000001 | Driving wheel B# 1 02.01. 9036
3 52103000008 | Drive axle Lk 1 30. 25. 0286
4 20204000131 | Hoop 4 2 30. 01. 0217

5 30101140028 | M14X70 B2 A M14 X 70 4 03.0910
6 30411140002 Lock washer 14 B 14 4 03. 0016
7 30401140003 | Washer 14 T 14 4 03. 0045
8 20204000893 | Bolt clamp WAk S 4 30. 25. 0059
9 52102000010 | Gearbox K H A 1 30. 25. 0287




2.4

Brakes System

R

S

223

N

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #E & A H HiE
1 55602000002 | Pedal pad F AR 2 1 02.01. 3293
2 50402000007 | Extension spring fr 1
3 20104010102 | Pedal AR 1 33. 021. 0006
4 30201100023 | Screw M10X25 BZAT M10 X 25 10 03.0165
5 30411100002 | Lock washer 10 #H 10 10 03.0014
6 30401100002 | Washer 10 FH 10 10 03.00513
7 30301100003 | Nut M10 B2 A M10 6 03. 0259
8 20204001005 | Stop block TR A 3 1 30. 25. 0226
9 30511032005 | 2.5X20 JF B4 2.5X20 1 03. 0861
10 30101100004 | Bolt M10X35 B2 M10 X 35 3 30. 35. 0300
11 30301100003 | Nut MI10 B2 ML0 6 03. 0259
12 70103000011 | Sensitive switch WA X 1 02. 01. 2296
13 50105250007 | Shaft 4 1 33.021. 0007
14 30101080004 | Bolt M8X16 B2 M8 X 16 1 30. 35. 0299
15 30411080002 | Lock washer 8 W8 1 03.0012
16 30401080001 | Washer 8 P8 1 03. 0050
17 20104010311 | Base J& 1
18 40131000008 | 0il pipe e 1 02. YYL. 2354
19 40131000011 | 0il pipe W 1 02. YYL. 2369
20 30511080008 | 8X26 i 8 X 26 1
21 30511032005 | 3.2X28 JFE 44 3.2X28 1 03. 0861
22 20104010101 | Bracket b&d 1 33.021. 0005
23 40421000003 | Brake pump H 5 AR 1 02.01. 3285
24 54012000005 | Hoop 4 1 03.0813
25 40111100007 | 0il pipe e 1
26 20104010105 | Hoop ik 1 33.021. 0013
27 55703000002 | Hand braking FHlzh 1 30. 25. 0007

10




3.1

Mast Assembly

]

EIS)

JK

34 33 3 37

ITtem Part No. Description Qty Applied Date Remark

e R 4 #HE & A H &E
1 40101220021 | Hose H.P. mERE 1 02. YYL. 2401
2 30301220002 | Nut M22X1.5 B2H M22X 1.5 1 03. 0286
3 40201220007 | Joint Bk 1 02.01. 32841
4 40121000048 | Steel penstocks wE 1 02. YYL. 2402
5 40121000046 | Steel penstocks wE 1 02. YYL. 2400
6 40301450101 | Lift cylinder Wi Fin 2 02. YG. 2301
6.
. 40331000261 Cylinder repair kit HEBEE 1

Combined Sealing Washer
7 30803022001 HAeEHE D22 2 03. 0486
®22
8 40101220017 | Hose H.P. B E R E 1 02. YYL. 2378
9 40205000005 | Three way connection ZaEEEk 1 02. YYL. 2396
10 40201220010 | Straight joint HiE gk 2 02.01. 3444
11 40405000016 | Flow regulator valve R 32 1] 1 02.01. 01005
12 30251080028 | Screw M8X20 HZAT M8 X 20 3 03. 0092
13 40221000009 | Joint Bk 1 02.01. 324330
14 30101060008 | Bolt M6X12 B2 A M6 X 12 3 03.0918
15 30411060002 | Lock washer 6 HH 6 3 03.0011
16 30401060001 | Washer 6 Fio6 3 03. 00512
17 30101120009 | Bolt M12X35 B2 M12 X 35 2 03.0786
18 30411120003 Lock washer 12 w12 2 03. 0015
19 30401120001 | Washer 12 FH12 2 03.00514
20 30401080001 | Washer 16 F i 16 2 03. 0050
21 30411160002 | Lock washer 16 BH 16 2 03. 0017
B2 M16 X 1. 5%
22 30101160035 | Bolt M16X1.5X70 2 03. 0941
70

23 40101160058 | Hose H.P. wERE 2 02. YYL. 2397
24 40101160059 | Hose H.P. mERE 2 02. YYL. 2399
25 30301160001 | Nut MI6X1.5 BEHMI6X 1.5 2 03. 0281

11




3.1 Mast Assembly
WE 95954
ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
26 40201160007 | Joint Bk 2 02. YYL. 3482
27 40122000069 | Steel penstocks e 1 02. YYL. 2398
28 20304010181 | Outer mast system MR A 1 82. 47. 0024
29 20204000131 | Hoop Eickiid 2 30.01. 0217
30 30401140003 | Washer 14 T 14 4 03. 0045
31 30411140002 Lock washer 14 w14 4 03. 0016
32 30101140028 | Bolt M14X70 B2 M14X 70 4 03.0910
33 40301700028 | Tilt cylinder 4% Jea 4T 1
33 40331000262 Cylinder repair kit HEBEE 1
34 50105300007 | Pin shaft i 2 33.019. 0021
35 30401080001 | Washer 8 T8 2 03. 0050
36 30411080002 | Lock washer 8 BB 2 03. 0012
37 30101080004 | Bolt M8X16 24 M8 X 16 2 30. 35. 0299
38 50101075002 | Pin shaft Gk 6 03. 03202
39 30511030003 | Cotter pin 3X20 FF 44 3X20 6 03. 0557
40 20304010182 | Middle mast system FITEEH 1 82.47. 0025
41 53101000075 | Chain 105 B4 105 2
42 30301160002 | Nut M16 428 M16 8 03. 0260
‘ e s el 43 30511040001 | Cotter pin 4X30 FFH 4 4X30 4 03. 0339
44 53104000005 | Chain tie rod HE A AL AT 4 30. 05. 158
45 20304010183 | Inner mast system WITEE 1 82.47. 0026
46 40301700014 | Middle cylinder o 1 1 02. YG. 2292
46 40331000263 Cylinder repair kit HEBEE 1
47 53101000074 | Chain 69 4% 69 2
48 20304010185 | Sprocket bracket a4 42 1 1 82. 47. 0028
49 20304010184 | Fork assembly FE RS 1 82. 47. 0027
50 40301700027 | Tilt cylinder bR 1

12




3.2 Outer mast system

ST B A
ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
1 51101000001 Combination Roller P AR 2
2 30101100003 | Bolt M10X40 2 M10X 40 2 03. 0741
3 30411100002 | Lock washer 10 #H# 10 8 03.0014
4 30401100002 | Washer 10 10 8 03.00513
5 50302005003 | Shim R 1 30. 01. 0649
6 50302005002 | Shim R 1 30. 01. 0648
7 20204000288 | Bending plate T 1 30. 01. 0650
8 54102000003 | Hoop Eiokid 1 33.034. 0024
9 20104010181 | Outer mast RES 1 33. 034. 0028
10 20203000009 | Pipe clamp EES 1 30. 03. 005
11 30201050017 | Screw M5X25 BZAT M5 X 25 1 03.01410
12 30411050001 | Lock washer 5 BHS 1 03. 00132

13




3.3

Combination Roller
HEFER

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
1 30421350001 | Retainer ring 35 b4 35 1 03. 0583
2 51103000025 | Dustproof gasket 74 R 1 02. 01. 30682
3 51102000001 | Roller R 1 02.01. 3071
4 51103000024 | Bracket BN 1 02.01. 30681
5 51103000023 Anti loosening tablet Ny 1
6 51103000022 | Adjusting screw LA 1 02.01. 30683

14




3.4 Middle mast system

W AR A
ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE
1 51101000001 Combination Roller P AR 4
2 20202000432 | Screw plug B 2 30. 33. 0051
3 30221080008 | Set screw M8X10 Y AT M8 X 10 2 03. 02701
4 20104010182 | Middle mast FITR 1 33. 034. 0029
5 51106000003 | Sprocket HEH 2 30. 05. 180
6 30421350001 | Retainer ring 35 #UEE 35 2 03. 0583
7 51107000006 | Sprocket HEH 1 30. 05. 181
8 50301165003 | Shaft sleeve HE 30. 05. 001
9 30411160002 | Lock washer 16 ## 16 2 03.0017
10 30101160021 | Bolt M16X90 B2 A M16 X 90 1 03. 0391
11 30101160024 | Bolt M16X70 B2 A M16X 70 1 03. 0395
12 50301165005 | Shaft sleeve WE 1 30. 05. 218
13 51107000008 | Sprocket HEH 1 30. 05. 216

15




3.5

Inner mast system

IRE S iNGS

\

=

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30401100002 | Washer 10 FH 10 2 03.00513
2 30411100002 | Lock washer 10 #H# 10 2 03.0014
3 30101100004 | Bolt M10X35 2 M10X 35 2 30. 35. 0300
4 20104010183 Inner mast IRE:S 1 33.034. 0030
5 51101000001 | Combination Roller HA R 2
6 30401080001 | Washer 8 P8 1 03. 0050
7 30411080002 | Lock washer 8 BH B 1 03. 0012
8 30101080023 | Bolt M8X40 24 M8 X 40 1 03. 0358

16




3.6

Sprocket Assembly
RS B2 A

11

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30101080004 | Bolt M8X16 B2 M8 X 16 2 30. 35. 0299
2 30411080002 | Lock washer 8 ] 2 03.0012
3 30401080001 | Washer 8 T8 2 03. 0050
4 20104010254 | Wheel carrier e 1
5 51107000006 | Sprocket R 1 30. 05. 181
6 30411160002 | Lock washer 16 w16 1 03.0017
7 30301160002 | Nut M16 B2 M16 1 03. 0260
8 20204001007 | Floor JEAR 1 30. 25. 0231
9 20204000636 | Footstock T 1 30.01. 6417
10 51106000003 | Sprocket Eh 2 30. 05. 180
11 30421350001 | Retainer ring 35 HHEHE 35 2 03. 0583
12 30101100004 | Bolt M10X35 B2 M10X 35 1 30. 35. 0300
13 30411100002 | Lock washer 10 #H 10 1 03. 0014
14 30401100002 | Washer 10 FH 10 1 03. 00513
15 20204001142 | Sleeve "mE 1
16 30101160021 | Bolt M16X90 B2 A M16 X 90 1 03. 0391

17




3.7

Fork Assembly
FEAL SR B R

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
1 20104010179 | Guardrail (e $ 4 1 33.034. 0026
2 30401140003 | Washer 14 T 14 4 03. 0045
3 30411140002 | Lock washer 14 wWH 14 4 03.0016
4 30101140008 | Bolt M14X35 B2 M14X 35 4 03. 0921
5 53201000030 | Fork B X 2 02. DDHC. 0044
6 53211000007 | Sideshifter m# % 1 02. 01. 2303
7 40101160032 | Hose H.P. & E R E 2 02. YYL. 2325
8 30101080004 | Bolt M8X16 B2 A M8 X 16 2 30. 35. 0299
9 30411080002 | Lock washer 8 wH 8 2 03.0012
10 40207000001 | 0il pipe seat e 1 02.01. 2332
11 20304010186 Wheel carrier assembly a4 ] 1 82.47. 0029
12 30301160002 | Nut M16 B2 4 )16 4 03. 0260
13 53104000001 | Chain tie rod A AL AT 2 30.01. 0214
14 50101075002 | Pin shaft i 2 03. 03202
15 30511030003 | Cotter pin 3X20 FF B4 3X20 2 03. 0557
16 30511040001 | Cotter pin 4X30 FF B4 4X30 2 03. 0339

18




3.8 Wheel carrier Assembly

IR
ITtem Part No. Description Qty Applied Date 3 Remark
e R £ S #E JiE # &
1 20104010184 | Wheel carrier o 1 33.034. 0031
2 30401100002 | Washer 10 10 4 03. 00513
3 51102000035 | Roller R 2 02. 01. 3690
4 30411100002 Lock washer 10 #H10 2 03.0014
B4 5 30101100002 | Bolt M10X30 B2 M10 X 30 2 30. 35. 0297
6 51101000001 | Combination Roller Ha R 4

]

19




4.1

Hydraulic System 1

WERS 1

ITtem Part No. Description Qty Applied Date 3 Remark
F5 KA £ S #E JiE # HiE
1 30101080003 | Bolt M8X20 B2 M8 X 20 6 03. 0357
2 30411080002 | Lock washer 8 W8 6 03.0012
3 30401080001 | Washer 8 T8 6 03. 0050
4 40408000082 | Fuel tank cap Wi E 1 30. 24. 0108
5 54013000004 | Hoop 4 6 03. 05384
6 40111320004 | 0il pump suction pipe % 1 02. YYL. 4011
7 40206000009 | 0il pump joint Rk 1 02.01. 324325
8 30101100004 | Bolt M10X35 B2 M10X 35 2 30. 35. 0300
9 30411100002 | Lock washer 10 10 6 03.0014
10 30401100002 | Washer 10 FH 10 6 03. 00513
11 40402000016 Gear pump %R 1 02.01. 00961
12 40201220001 | Straight joint HEL 1 02. 01. 324326
13 70401000018 | Motor LA 1 02.DJ. 00827
14 30101100003 | Bolt M10X40 B2 A M10X 40 4 03. 0741
15 40111320009 | 0il return pipe ] 3 4 1 02. YYL. 4012
16 40122000201 | Steel Pipe ME 1 02. YYL. 3994
17 40101220036 | Hose H.P. EERE 1 02. YYL. 20318
18 40111320010 | 0il return pipe [l & 1 02. YYL. 4013
19 40101160199 | Hose H.P. mERE 2 02. YYL. 3999
20 40202220004 | Connector Bk 1 02.01. 31040
21 30201080004 | Screw M8X20 HZAT M8 X 20 2 03. 01550
22 40207000029 | 0il pipe seat i E 1 02. YYL. 3997
23 40201160012 | Straight joint HEL 2 02.01. 3051
24 30803016001 | Gasket @16 FHADI6 2 03. 0483
25 40201160021 | Straight joint Bk 2 02. 01. 324324
26 50204180001 | Screw plug BE 1 03. 0989
27 30803018001 | Gasket ®18 HHA DI 1 03. 0484
28 40408000081 | Hydraulic oil tank bk 1 30. 24. 0107

20




4.1

Hydraulic System 1

WERS 1

10

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
29 30201100022 | Screw M10X20 HZAT M10 X 20 2 03. 0163
30 40412000007 | Filter A 1 02.01. 32978
31 30801115002 | O-ring 0AH 1 03. 0990

21




4.2

Hydraulic System 2
WERSR 2

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
1 40204000006 | Hollow bolt EEONY: Y7 1 02. YYL. 2393
2 30803016001 | Gasket @16 FHHE D16 2 03. 0483
3 40206000006 | Transition joint sk 1 02. YYL. 2394
4 40202120001 | Connector Bk 2 02.01. 2337
5 54012000005 | Hoop Eickiid 2 03.0813
6 40101160199 | Hose H.P. EERE 1 02. YYL. 3999
7 40201160026 | Straight joint HiE#L 3 02.01. 3221
8 40101160200 | Hose H.P. wERE 1 02. YYL. 3998
9 40206000007 | Right-angle connector HAEL 1 02.01. 2354
10 40111160012 | 0il pipe T E 1
11 40101160050 | Hose H.P. wmERE 1 02. YYL. 2352
12 40101160048 | Hose H.P. mERE 1 02. YYL. 2351

22




N )
N|o| 8| w

e n S| »n | S

R I IR =T B =

T Wla|F| | »

= » | L em ]

E ol | T S | =

= — | ===
o | =] o| =
S|lo|lo| o

©

=

| K

..%E

S

= oW

o

=

> 1

=T 1 IRV R [P I

S 3

Hu Hu

o o | E | | A

S

e

.

& %

e

I

cr/@

2]

o}

a
- -
o o
o —
o o
.2 .2
FEN IN-Vi TR -
= | =l = =
w | = | e | =
o o
| o| | @
Sl ol & @
sl o | o
n|l=|wn|=
Nl o] ol o

. ol a| o

s . [8]g|g]|8

S w3 S

A S o e i B!

g Y|l S|l =] = =

< o |lo|o| o

o QA= x| =
o lo|lo| o
S|l =

5

gk
— || | =

Hydraulic System 3

WIERS 3

4.3

23



4.4

Hydraulic System 4
WERS 4

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE
1 30803016001 | Gasket @16 FHH D16 4 03. 0483
2 40201160012 | Straight joint HEL 4 02.01. 3051
3 40104000054 | Hose H.P. wmERE 2
4 40104000052 | Hose H.P. EERE 2

24




9.

1

Electrical Assembly
LA R

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 %= & EH# HiE

1 70202000004 | Tail lamp Ja BT 2

2 70411010094 | Battery charger T B 1

3 71121000010 | Power connector R B 1 02.01. 21901
4 30201060032 | Screw M6X65 HZET M6 X 65 4 03.0177

5 30411060002 | Lock washer 6 HH 6 15 03.0011

6 30401060001 | Washer 6 6 15 03. 00512

7 20204001208 | Base plate AR 1 30. 24. 0215
8 70201000001 | Headlights RANT 2 19. 0334

9 70202000003 | Turn signal lamp AT 2

10 70105000002 | Key switch HARTF K 1 02.01. 9228
11 70111000002 | Combination switch AT X 1 02. 01. 3350
12 70601000012 | Electricity meter HE & 1

13 70304000001 | Converter i 1 02.01. 21480
14 70701000008 | Fuse box TR 22 & 1 19.0773

15 30201080003 | Screw M8X16 H2AT M8 X 16 1 03. 01530

16 30411080002 | Lock washer 8 W8 7 03.0012

17 30401080001 | Washer 8 8 7 03. 0050

18 70222000002 | Horn B, 5] 5\ 1 02.01. 2218
19 70131000001 | Accelerator ik $ 1

20 30201040005 | Screw M4 X 16 BZAT M4 X 16 4 03. 0823

21 30411040002 | Lock washer 4 BH 4 03. 0008

22 30401040005 | Washer 4 T4 4 03.1138

23 30201060020 | Screw M6X 16 HZET M6 X 16 2 03.0147

24 30101080005 | Bolt M8X25 B2 M8 X 25 2 03.0773

25 30301080001 | Nut M8 B2 HE M8 2 03. 0258

26 70501480012 | Battery EaR 1 02. XDC. 2255
27 70104000103 | Hand brake switch FRETES 1 02.01.21701
28 70301000028 Electric control assembly =% 44 1

25




5.1 Electrical Assembly

AR K

Ttem Part No. Description Qty Applied Date Remark

e R E2 S #E & HH &
29 70701000004 | Fuse e 22 2 02.01. 20001
30 70711000001 | Fuse base TR 22 & 2 02. 01. 3057
31 70303000003 | Contactor e B 1 02. 01. 21620
32 70221000001 | Flasher A2 1 57700001113
33 70302000025 | Controller H & 2 02. KZQ. 2306
34 70331000414 | Electrical mounting plate  HLIZER 1 77700000277

26




5.2 Wiring Harness Assembly

LR Sk

T0:Lamp combination switch {J#H&FF%

T0:Speed reduction ﬁﬁﬁﬂﬁ
T0:Right front combination lamp AHAAHE

T0:Travel encoder fTEMERE g\
10: temperature sensor BEfEHE o=

T0:Brake switch JgIFF3_ T0:accelerator jﬂﬁ% J

T0:Seat switch BRFF

T0:Emergency stop switch SEFx i

T0:For plugins W]
T0:progran port KN

T0:Travel controller ﬁﬁﬁﬂ%
10:B- rﬁﬁﬁﬁ

T0:B+ BFER
T0:Hand brake switch FHF%4 8

T0:Reverse buzzer {5j% ik

T0:Hand brake switch FHHF%
" T0:Left front combination lamp ZMAAIT

10:horn switch WMFF
T0:key switch & 3?
T0:Warning lights

~5 ~T0:Horn MM
'..\ TO multi-vay valve $EH

Tl}:Fuse box output &

— “10:¥arning lights %70
_N10:Fuse box input REREHA
¥ "" T0:tail lamp FRIT

T0 temperature sensor i HEHH

BES % 10:Pump motor encoder FHHAHLE
10:brake relay HESmE

=10:relay HEE
10:B- SR
S 10:Pump controller FiHE
T0:progran port HEN

.‘\\\\

ITtem Part No. Description Qty Applied Date Remark
s KA EA S %= &l B HiE
20104030278 | Wiring Harness Assembly %K % & 1

27




5.3 Cable Assembly

FL 285 S ok

ITtem Part No. Description Qty Applied Date Remark
FE R EA #E & FH# %&E
A 20104030063 | Power line components o kL 1
1 20104030077 | Battery plug cable R AR A K L 1
2 20104030076 | Car body plug cable NP 1
3 20104030073 | Pump motor U-phase cable  Z AL U M 8 45 & 1
4 20104030074 | Pump motor V-phase cable  Z ALV #8454 1
5 20104030075 | Pump motor W-phase cable  Z ELALW A8 B 45 & 1
Traveling motor U-phase 4T & HLAL U A8 H,45
6 20104030070 1
cable %
Traveling motor V-phase  4T& HALV 48 B 4%
7 20104030071 1
cable %
Traveling motor W-phase 47 & HLALW A8 B 4%
8 20104030072 1
cable %
Negative connecting
9 20104030212 VL &3] 1
wire
Pump control B+ )
10 20104030213 R B+EEL 1

connection cable

28




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

29



	1.1
	Frame Assembly
	车架总成
	1.2
	Side Door Assembly
	侧拉门组件
	1.3
	Pedal Assembly
	踏板组件
	1.4
	Counterweight Assembly
	配重总成
	1.5
	Seat Assembly
	座椅总成
	1.6
	Overhead Guard Assembly
	护顶架总成
	2.1
	Operating System
	操作系统
	2.2
	Steer System
	转向系统
	2.3
	Drive System
	驱动系统
	2.4
	Brakes System
	制动系统
	3.1
	Mast Assembly
	门架总成
	3.1
	Mast Assembly
	门架总成
	3.2
	Outer mast system
	外门架组件
	3.3
	Combination Roller 
	组合滚轮
	3.4
	Middle mast system 
	中门架组件
	3.5
	Inner mast system
	内门架组件
	3.6
	Sprocket Assembly
	链轮架组件
	3.7
	Fork Assembly 
	托盘架总成
	3.8
	Wheel carrier Assembly
	轮架组件
	4.1
	液压系统 1
	4.1
	液压系统 1
	4.2
	液压系统 2
	4.3
	液压系统 3
	4.4
	液压系统 4
	5.1
	电气总成
	5.1
	电气总成
	5.2
	Wiring Harness Assembly
	线束总成
	5.3
	Cable Assembly
	电缆总成
	零件目录最终由制造商保留解释权！

